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A - Handle
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A - Handle

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 0000 703 4900 Torsion spring 1

2 9027 318 1936 Flat head screw DIN603-M8x45 XXX 2

3 9027 318 1965 Flat head screw M8x55 1

4 9037 318 1900 Pan head screw M8x40 1

5 9039 488 0984 Self-tapping screw M5x16 1

6 9039 488 1835 Self-tapping screw M8x25 3

7 9104 020 3053 Self-tapping screw IS-P5x22 10

8 9214 261 1105 Lock nut M8 2

9 9216 261 1100 Hexagon nut M8 4

10 WA40 716 6800 Collar screw 1

11 WA41 763 6000 Detent lever 1

12 WA70 430 2100 Switch lever 1

13 WA70 430 2221 Wiring harness 1

14 WA70 430 2223 Wiring harness 1

15 WA70 430 7100 Control unit 1

16 WA70 430 7105 Control unit 1

17 WA70 432 5000 Housing, bottom 1

18 WA70 432 5100 Housing, top 1

19 WA70 435 2400 Switch lever 1

20 WA70 442 2800 Cable protector 1

21 WA70 703 2210 Panel 1

22 WA70 703 2800 Plug 1

23 WA70 703 3800 Sleeve 1

24 WA70 703 6200 Bracket 1

25 WA70 703 6900 Bracket 1

26 WA70 706 0100 Lock 1

27 WA70 706 0105 Lock 1
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A - Handle

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

28 WA70 706 0706 Cover 1 40

29 WA70 706 7000 Rubber buffer 1

30 WA70 708 0800 Spring 1

31 WA70 712 0100 Housing 1

32 WA70 763 1000 Spring clip 2

33 WA70 763 5000 Handle upper section 1

34 WA70 764 0200 Switch lever 1

35 WA70 764 0205 Switch lever 1

36 WA70 780 2800 Handle lower section 1

37 WA70 790 0500 Handle 1

38 WA70 790 0505 Handle 1

39 WA70 963 0500 Bushing 2

40 WA41 967 4410 Sticker 1

41 0000 967 3454 Warning sign with machine number 1

42 9110 421 1951 Flat head screw ISO7380-2 M8x55-10.9 1
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B - Housing
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B - Housing

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 0000 704 5401 Support 1

2 0000 706 5905 Bolt 1

3 4867 951 3500 Screw M5x12 10.9 2

4 6378 706 8200 Guard plate 2

5 9076 611 4431 Screw IS-AX6x20 21

6 9104 020 3053 Self-tapping screw IS-P5x22 3

7 9991 003 1045 Cage nut, M6 4

8 WA41 703 9000 Bolt 1

9 WA70 700 2700 Flap 1 23

10 WA70 700 2705 Flap 1 24

11 WA71 700 2725 Flap 1 1, 8, 10, 15, 24

12 WA71 700 8500 Housing 1

13 WA71 701 4300 Insert 1

14 WA71 701 4500 Guide plate 1

15 WA70 703 4915 Torsion spring 1

16 WA70 703 5100 Tension spring 1

17 WA71 706 0300 Extension 1

18 WA70 706 0700 Cover 1

19 WA71 706 7300 Protective strip 2

20 WA71 706 8100 Guard 1

21 WA70 760 7300 Bumper bar 1

22 WA70 766 0200 Pushrod 1

23 0000 967 6741 Sticker 1

24 WA41 967 7200 Warning pictogram 1

25 WA71 701 1600 Insert 1

26 9104 007 4294 Self-tapping screw P5x30 2
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C - Front height adjustment, front wheel
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C - Front height adjustment, front wheel

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 6375 704 9520 Tyre 2

2 6378 703 4900 Torsion spring le 1

3 6378 703 4905 Torsion spring right 1

4 6378 703 7500 Locking screw 2

5 6378 704 3610 Cover inside 2

6 6378 763 2901 Le adjustment lever 1

7 6378 763 2906 Right adjustment lever 1

8 6378 780 4900 Swivel plate 1

9 6378 780 4905 Swivel plate 1

10 6383 706 7000 Rubber buffer 2

11 6392 760 4900 Bearing bracket 2

12 9039 488 0974 Self-tapping screw M5x12 4

13 9076 611 4431 Screw IS-AX6x20 6

14 9216 263 0900 Hexagon nut M6 4

15 9216 263 1100 Hexagon nut M8-8 2

16 9485 648 4175 Cup spring 9x5.3x1 2

17 9503 003 5295 Grooved ball bearing 6002-2RS 4

18 WA70 700 0400 Wheel 2 1, 5, 12, 17, 20, 21

19 WA70 706 3400 Cover 2

20 Rim 2 not available as
separate item

21 Sleeve 2 not available as
separate item
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D - Rear height adjustment, drive
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D - Rear height adjustment, drive

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 0000 704 8300 Freewheel key 2

2 6103 704 7910 Protection disk 2

3 6105 703 9111 Tube 1

4 6105 704 7400 Pinion 1

5 6105 704 7410 Pinion 1

6 6375 704 9500 Tyre 2

7 6378 703 4900 Torsion spring le 1

8 6378 703 4905 Torsion spring right 1

9 6378 703 7500 Locking screw 2

10 6378 704 3600 Cover inside 2

11 6378 763 2901 Le adjustment lever 1

12 6378 763 2906 Right adjustment lever 1

13 6378 780 4900 Swivel plate 1

14 6378 780 4905 Swivel plate 1

15 6383 706 7000 Rubber buffer 2

16 6392 760 4900 Bearing bracket 2

17 9018 318 1280 Hexagon head screw M6x16 1

18 9076 611 4431 Screw IS-AX6x20 10

19 9216 263 0900 Hexagon nut M6 4

20 9216 263 1100 Hexagon nut M8-8 2

21 9296 021 1608 Washer 12x18x0.5 2

22 9460 624 1000 E-clip 10 2

23 9485 648 4175 Cup spring 9x5.3x1 2

24 9503 003 5295 Grooved ball bearing 6002-2RS 4

25 9503 003 5297 Grooved ball bearing 6001-2TRS 2

26 9991 003 1045 Cage nut, M6 1

27 WA70 600 0205 Electric motor V/ Hz 1
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D - Rear height adjustment, drive

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

28 WA71 640 0100 Gear head 1

29 WA70 700 0415 Wheel 2 6, 24, 32, 33

30 WA70 706 3400 Cover 2

31 9645 945 0755 O-ring 9x1,8 4

32 Sleeve 2 not available as
separate item

33 Rim 2 not available as
separate item

34 WA70 704 2700 Retainer 1

35 9104 020 3053 Self-tapping screw IS-P5x22 1
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E - Engine, blade
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E - Engine, blade

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 0000 404 0801 Contact plate 2

2 0000 430 9800 Trigger interlock 2 8

3 0000 607 3000 Fan wheel 1

4 0000 702 5015 Blade bushing 1

5 0000 708 0800 Spring 4

6 0000 951 1105 Screw IS-P5x14-T27 1

7 0000 951 3505 Screw 1

8 0000 997 2201 Spring 2

9 9022 307 0610 Spline screw IS-M4x6-4.8 11

10 9039 488 1835 Self-tapping screw M8x25 3

11 9104 020 0660 Self-tapping screw IS-P4x12 2

12 9104 020 3053 Self-tapping screw IS-P5x22 13

13 9455 621 3321 Circlip 30x1.5 1

14 WA70 430 2210 Wiring harness 1

15 WA70 140 4400 Air filter 1

16 WA70 403 3200 Battery compartment 1

17 WA70 403 3205 Battery compartment 1

18 WA70 430 1400 Electronic module 1

19 WA72 430 1400 Electronic module 1

20 WA70 430 2200 Wiring harness 1

21 WA70 430 2205 Wiring harness 1

22 WA70 430 2225 Wiring harness 1

23 WA70 430 2215 Wiring harness 1

24 WA70 432 9200 Support 1

25 WA70 432 9205 Support 1

26 WA70 448 1200 Lead retainer 2

27 WA70 701 1005 Housing 1
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E - Engine, blade

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

28 WA71 702 0100 Blade 1

29 WA70 706 0705 Cover 1

30 WA70 763 4100 Hinge element 1

31 WA70 780 2000 Cover 1

32 WA71 967 1500 Model plate RMA 756 V 1

33 WA70 600 0200 Electric motor 1
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F - Grass catcher bag
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F - Grass catcher bag

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 WA70 700 3100 Frame 1

2 WA70 700 9700 Catcher bag 1
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G - Tools
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G - Tools

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

0000 893 1305 Wrench 1

1 0000 893 1305 Wrench 1
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H - Lubricants
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H - Lubricants

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

1 0781 120 1109 Multi-purpose grease (tube 80 g) 1
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I - Electrical Schematic
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I - Electrical Schematic

# Part Number Description Quan-
tity

Contains
Item(s)

Remarks

BL BL = blue 1

YE YE = yellow 1

RE RE = red 1

BK BK = black 1

GR GR = green 1

WH WH = white 1

1 Battery 1

2 Battery 1

3 Motor (self-propulsion) 1

4 Electronics module (self-propulsion) 1

5 Mowing motor 1

6 Electronics module (control electronics) 1

7 Electronic modul HMI A 1

8 Electronic modul HMI B 1
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